Parts List

Knight 600E

Version 2.0/2009

How to order your parts!

1. Check part number on the drawing
2. Use the part number to find the ORDER number on the list
3. Only use ORDER number for your parts order

Copyright Compass Model 2008
As we continue to improve our products; this parts list may not reflect all recent product amendments.
For more information, please refer to; www.compassmodel.com



S
80—0428
(=X

NS \

79-0308
02-0101

80-0206
02-0701

02-0540

02-0553



Part No. Part Description Order No. HNE Order Description Qty.
02-0101  [Yoke 02-0111S |hERtd sk Rotor hub w, yoke 1 set/bag
02-0109  [Delrin dampener 8mm 02-0109 [8=KpomiFiZlik Delrin dampener 8mm 2 set/bag
02-0110  |Spindle washer(3D) 02-0110 |Hfh4= (3D) Spindle washer (3D) 2pcs/bag
02-0111  [Rotor hub 02-0111S |hes &4k Rotor hub w, yoke 1 set/bag
02-0113  [Spindle shaft 8mm 02-0113 |Befhs=Ek Spindle shaft 8mm 2 pcs/bag
02-0118  |Collar (flybar support) 02-0118 |[#118 Collar (flybar support) 2 pcs/bag
02-0507  [Mixing arm set 02-0507 |kHEASE Mixing arm set 2 pcs/bag
02-0511  [Paddle Insert 02-0553S |3D#LEEsE 33D 3D Paddle set 2 pcs/bag
02-0531  |Bushing 02-0531S |Hifi& Bushing set (includes 3 sizes) 6 pcs/bag
02-0536  [Flybar support 02-0536Z |isEH il pk Flybar support w, BB (alu) 1 pcs/bag
02-0539  [Flybar collar 02-0539 |FEisE Flybar collar 2 pcs/bag
02-0540  [Flybar control arm 02-0540s |feE iR Flybar control arm w, set screw 2 pcs/bag
02-0543  [Flybar 02-0543  |FdE B4 Flybar 2 pcs/bag
02-0553  |3D Paddle 02-0553S |3D#LEEsE 33D 3D Paddle set 2 pcs/bag
02-0701  [Stainless link balls 02-0701 |¥kuH Stainless link balls 10 pcs/bag
02-1103  [Main blade holder set 8mm 02-1103 |MkLREK 8=k Main blade holder set 8mm 2 pcs/bag
02-1538  [Control ball spacer set 02-1538 |Bkkfzh: Control ball spacer set 2 pcs/bag
60-3083  [Ball bearing 3x8x3 60-3083 |dlizk Ball bearing 3x8x3 5 pcs/bag
60-4083  [Ball bearing 4x8x3 60-4083 |z Ball bearing 4x8x3 5 pcs/bag
60-8165  [Ball bearing 8x16x5 60-8165 |l Ball bearing 8x16x5 2 pcs/bag
61-4083  [Flanged bearing 4x8x3 61-4083 |f7ilfhx Flanged bearing 4x8x3 4 pcs/bag
63-8165  [Thrust bearing 8x16x5 63-8165 |HsJyiilizk Thrust bearing 8x16x5 2 set/bag
79-0308  |Button Head Bolt M3x8 79-0308 |Ek3L 42 22M3%8 Button Head Bolt M3x8 10pcs/bag
79-0512  |Button head bolt M5x12 79-0512  |ERLMEZ2M5%12 Button head bolt M5x12 10pcs/bag
80-0206  [M2x6 bolt 80-0206 |HFHIUR22M2+6 M2x6 bolt 10pcs/bag
80-0308  |Cap head bolt M 3x8 80-0308 | Mk IEL£2M3+8 Cap head bolt M 3x8 10pcs/bag
80-0322  [Cap Head Bolt M3x22 80-0322 | LIELM3%22 Cap Head Bolt M3x22 10pcs/bag
80-0428  |M4x28 Bolt 80-0428 | M ME£2M4*28 M4x28 Bolt 2pcs/bag
80-2514  [M2.5x14 Bolt 80-2514 |MKIEZM2. 5x14 M2.5x14 Bolt 10pcs/bag
81-0303  |Set screw 3x3 81-0303 | ML K3%3 Set screw 3x3 10pcs/bag
81-0404  [Set screw 4x4 81-0404 |Wl K4x4 Set screw 4x4 10pcs/bag
82-2205  [Washer 2.2x5x0.3 82-2205 |#JE[2. 5%7%0. 8 Washer 2.2x5x0.3 10pcs/bag
82-5131  [Washer 5.3x13x1 82-5131 |#J&[5. 3*13%1 Washer 5.3x13x1 10pcs/bag

82-821003 |Washer 8.2x10x0.3 82-821003 [#H& Washer in 8mm main grip 2 pcs/bag
91-0003  [Nylon nut M3 91-0003 [iZHt Nylon nut M3 10pcs/bag
91-0004  [Nylon nut M4 91-0004 [iZHt Nylon nut M4 10pcs/bag
97-0920  |O - Ring dampener 97-0920 |8=KigIKIE O ring 13x9x2 for 8mm spindle 4 pcs/bag




K 02700
ﬁ— 80-2508

‘' not include tail blade

& 614083 and belt
: 8\02—0234
;‘ -

02-0250

02-0226

02-0701 \
. 80-0206
0-0302
80—0208t, ( i\/ 84-0212 _-98-1800
80—0316 .

=
Iy L2,
wf
02-0264B 91-0003

02-0214

02-0227

80-0330

40-2660

02-0826

82-2507



Part No. | Part Description | Order No. HE Order Description Qty.
02-0205  |Tail Ball link 02-0205S |Re2E Skl Tail blade links 2 pes/bag
02-0209  |Tail rotor hub 02-0209 |RZx& Tail rotor hub 1 pcs/bag
02-0213  [Tail slide ring sleeve 02-0213 |mEE Tail slide ring sleeve 1 pcs/bag
02-0214  [Tail shaft 02-0214 |4 Tail shaft 2 pcs/bag
02-0220  |Tail pitch plate Collar Provided w, 02-7002
02-0225 |Grooved parallel pin Provided w, 02-0205S
02-0226  |Guide pin bolt Provided w, 02-0261Z
02-0227  [Fin Bushing 02-0227 |EHREHEER (B Fin Bushing 2 pes/bag
02-0234  |Tail pitch lever collar provided w, 02-0261Z
02-0250 [Tail blade 02-0250 [E%(®) Tail blade 1 set/bag
02-0261  [Tail pitch lever 02-0261Z |RHREATALIK Tail pitch lever set w,BB,collar & bolts 1 set/bag
02-0262  [Pulley wheel 02-0262S |Rsfe(t) ik Tail rotor pulley with spring pin 1 pcs/bag
02-0263  [Tail case plastic 02-0263Z | iEeAaalk Tail case plastic w, BB & bolts 1 set/bag

02-0264AB [Tail blade holder 02-0264AB | KAL Tail blade holder 2 pcs/bag
02-0701 | Stainless link balls 02-0701 |&kun Stainless link balls 10 pcs/bag
02-0709  |Ball links 02-0709  |skusipzss Ball links 10 pcs/bag
02-0727  [Rudder servo mount 02-0727S |RAEHLZE Tail boom servo mount set plastic 1set/bag
02-0818  [Tail control rod guide clamp 02-0818S |RE#&HIFE Rz Tail control rod guide clamp 4pcs/bag
02-0826  [Tail boom 705mm 02-0826 |R=% Tail boom 705mm 1 pcs/bag
02-1211  [Tail pitch plate w, BB 02-1211 |RZABEEATCEEINL Tail pitch plate w, BB 1 pcs/bag
02-1212  |Tail pitch slider 02-12127 |23 u8pE A 41k Tail pitch slider assembly w, BB 1 pcs/bag
40-2660  [Tail control rod 2X650 40-2660 |4 Tail control rod 2X650 1 pcs/bag
60-3092  [Ball bearing 3x9x2.5 60-3092 |#hi& Ball bearing 3x9x2.5 4 pcs/bag
60-4094  [Ball bearing 4x9x4 60-4094  |Hlik Ball bearing 4x9x4 5 pes/bag
60-5134  [Ball bearing 5x13x4 60-5134  |Hlizk Ball bearing 5x13x4 2 pes/bag
60-7113  [Ball bearing 7x11x3 60-7113 |Hlizk Ball bearing 7x11x3 2 pes/bag
61-4083  |Flanged bearing 4x8x3 61-4083 |fiidi%hk Flanged bearing 4x8x3 4 pcs/bag
63-4094  [Thrust Bearing 4x9x4 63-4094  |h Tyl Thrust Bearing 4x9x4 2 pcs/bag
80-0206 |Cap Head Bolt M2x6 80-0206 |kFihliR£2M2x6 Cap Head Bolt M2x6 10 pcs/bag
80-0208 [Cap Head Bolt M2x8 80-0208 [¥%im b2z M8 Cap Head Bolt M2x8 10 pes/bag
80-0310 |Cap head Bolt M3x10 80-0310 | LiR£2M3*10 Cap head Bolt M3x10 10 pcs/bag
80-0314 [Cap head Bolt M3x14 80-0314 | LiRZ2M3*14 Cap head Bolt M3x14 10 pcs/bag
80-0316 |Cap Head Bolt M3x16 80-0316 | LIR£2M3*16 Cap Head Bolt M3x16 10 pcs/bag
80-0330 [Cap Head Bolt M3x30 80-0330 | #fLIR£2M3%30 Cap Head Bolt M3x30 10 pcs/bag
80-2508 [Cap Head Bolt M2.5x8 80-2508 | M LIBZM2. 58 Cap Head Bolt M2.5x8 10 pcs/bag
81-0305 [Set Screw 81-0305 [HLk3x%5 Set Screw 10 pes/bag
82-2578  |washer 2.7x7x0.8 82-2578 |I[E2. Tx7%0. 8 washer 2.7x7x0.8 10 pcs/bag
82-3402  [Washer 3.3x5.2x0.3 82-3402 [#JE]3. 3%4. 1%0. 2 Washer 3.3x5.2x0.3 10 pes/bag
84-0212  |Spring Pin 2x12 Provided w, 02-0262S
90-0302  [Hexagonal Nut 3x2.5 90-0302 |iblE Hexagonal Nut 3x2.5 10 pcs/bag
91-0003  [Nylon nut M3 91-0003 |igktE2 Nylon nut M3 10 pcs/bag
95-2508  [Self Tapping Bolt 2.5x8 05-2508 |¥RME229. 5%8 Self Tapping Bolt 2.5x8 10 pcs/bag
95-2516  [Self TappingBolt 2.5x16 05-2516 |¥IRMZ222. 5%16 Self TappingBolt 2.5x16 10 pcs/bag
98-1800  [Tail belt 3M1800 Bando 08-1800 |=EIKzhHY Tail belt 3M1800 Bando 1 pcs/bag




P\ I
80—2505\b
02-0519
02-3302 A
02-0535 % @) T2 02-0503

%
61-2562 07-0607
%

%
- 02-0532
L
80-0208
02-0701
02-0330 aég;//
)
81-0406

S 60-12215

62-121816

C-5024-760 (8cells) ,
(-5026-980 (6Ce11s) S 6012215




Part No. Part Description Order No. SEAS Order Description Remark
02-0330  [Pinion adpter 02-0330S |Zkim$zk Pinion adapter 1pcs/bag
02-0503  |Washout base 02-0503S |¥#gHhead Washout base 1pcs/bag
02-0518  |Washout links 02-0518 |JI\EAE JiE Washout links 2 pes/bag
02-0519 |Phasing control ring 02-0519S |/I\H 40 ik, Phasing control ring 1pcs/bag
02-0532  |Bushings 02-0531S |#E4i%E Bushing set (includes 3 sizes) 6 pcs/bag
02-0535  |Washout control arm 02-0535 |7k Pa s Wash out control arm 2 pes/bag
02-0701  |Stainless link balls 02-0701 |[xkEH Stainless link balls 10 pes/bag
02-3302 |Drive gear 02-3302 |W3hikiEe Drive gear 1 pes/bag
02-4602  |Main gear molded 02-4602 | Kihi%e (¥ Main gear molded 1 pes/bag
02-5402 |Swash plate 02-5402  |/K VLR Swash plate 1 set/bag
05-0606 |Mast lock 05-0606S | F-#h4B2H 1%, Mast lock w, bolt 1pcs/bag
07-0310  |Motor Mount 07-0310S |HE#LEE Motor mount 1pcs/bag
07-0607  |Main shaft (600E) 07-0607 |=E#lhi (600E) Main shaft (600E) 1pcs/bag
07-0621 |Autorotation hub 07-0621E |4 Jig#h5c(600E) s\el;tg:;t(aég;)n;)]ub W, one way 1pcs/bag
07-0622 |Autorotation sleeve 07-0622 | HJigkh Autorotation sleeve 1 pes/bag
07-0623  |Main pulley hub 07-0623 | fzaive e Main pulley hub 1 pes/bag
07-4501  |Main pulley 07-4501 |Erirke Main Pulley 1 pes/bag
60-12215 |Ball bearing 12x21x5 60-12215 |4 Ball bearing 12x21x5 2 pesibag
60-4083  |Ball bearing 4x8x3 60-4083 |4hs& Ball bearing 4x8x3 5 pesibag
61-2562 |Flanged bearing 2.5x6x2.6 61-2562 |{7i&iHhK Flanged bearing 2.5x6x2.6 4 pcs/bag

62-121816 |One way bearing 12x18x16 | 62-121816 | [r) 4ili& One way bearing 12x18x16 1 pes/bag
79-0306 |Button head Bolt M3x6 79-0306 |ERLIZ22M3%6 Button head Bolt M3x6 10 pcs/bag
79-0308 |Button head Bolt M3X8 79-0308 |ERL4Z£2M3+8 Button head Bolt M3X8 10 pcs/bag
80-0208 |Cap Head Bolt M2x8 80-0208 | i hR£2M2+8 Cap Head Bolt M2x8 10 pes/bag
80-0308 |Cap head bolt 80-0308 | #f3kiH22M3%8 Cap head bolt 10 pes/bag
80-0327 ;z;p;kHezad Bolt M3x27 80-0327 |Hlimeeyssor Shzri]rezad Bolt M3x27 2pcs/bag
80-2505 |Button head Bolt M2.5X5 80-2505 |#f3LuE2zM2. 5%5  |Button head Bolt M2.5X5 10 pes/bag
80-2510 [Cap head Bolt M2.5x10 provided with 05-0606s 1set/bag
80-2514 |Cap head Bolt M2.5x14 80-2514 |#f3kigzzM2. 514 |Cap head Bolt M2.5x14 10 pes/bag
81-0305 |Set Screw 81-0305 [HLK3%5 Set Screw 10 pes/bag
81-0406 |Set Screw 81-0406 [HL K4x6 Set Screw 10 pes/bag
91-0003  |Nylon nut M3 91-0003 |iHpEE2 Nylon nut M3 10 pes/bag

¢-5024-760 |Motor for 8s kv760 c-5024-760 Motor for 8s kv760 1pcs/bag

¢-5026-980 |Motor for 6s kv980 c-5026-980 Motor for 6s kv980 1pcs/bag




07-0301

07-0812

/ 80-0340
U <o lé;;
Bl 950310
02-0804

Q:CQ;SO_OSZZ

02-0805

02-1805

79-0308
S__95-0310
A
< 500308

07-0804

V4
be cﬁft?-95—0310
07-0805  80-0308



Part No. Part Description | Order No. WA Order Description Remark
02-0605 |Bearing block 02-0605Z |7 Jo 2H k¥, Bearing block w, BB (main shaft) 1set/bag
02-0804  |Frame spacer 13.5mm 02-0804 |4:4% Frame spacer 13.5mm 4pcs/bag
02-0805  |Cross members M3x30 02-0805 |44k Cross members M3x30 5pcs/bag
02-0807  |Cross members M3x60 02-0807 |4:4%: Cross members M3x60 3pcs/bag
02-0819  |Struts 02-0819 |[iBiEhe Struts 2 pcs/bag
02-0821  [Skids 02-0821 |mgiEs Skids 2 pcs/bag
02-1805  |Cross member set M3x30 02-1805 |#:4% Cross member set M3x30 2pcs/bag
02-1825  |Tail boom mount 02-1825s |28 Je 4 1k Tail boom mount w, bolts 1set/bag
02-1843  |Gyro tray plastic 02-1843 |[ppizzs (Y8} Gyro tray plastic 1pcs/bag
05-0805 |Guide pulley set 05-0805Z [W#edl Guide pulley set w, BB 2pcs/bag
07-0201  |Guide pulley collar 05-0805Z [¥g#e4l Guide pulley set w, BB 2pcs/bag
07-0301 |Pionion Bearing Block 07-0301Z |ERzh 5% Tk e Pinion bearing block 1pcs/bag
07-0801  |Lower side frame (600E) 07-0801 | %t (600E) Lower side frame (600E) 2pcs/bag
07-0804 t?gg(;g sear o 07-0805S HI4L (600E) Landing gear mount (600E) 4pes/bag
07-0805 Iézzgg(l)r;g)j Gear mount 07-0805S FIEZE (600E) Landing gear mount (600E) 4pcsibag
07-0806  |Guide pulley mount 07-0806 |/kafke s Guide pulley mount 1pcsibag
07-0809 | X member 07-0809 |XJEhnuass X member 1pcs/bag
07-0811  |cCanopy standoff (600E)F | 07-0811S |SLEEf:H: (600E)  |Canopy standoff (600E) 4pcs/bag
07-0812  |canopy standoff (600E)B | 07-0811S |sLiEz4: (600E)  [Canopy standoff (600E) 4pcs/bag
07-0813  |Square member (600E) 07-0813 |/n3&#5 (600E) Square member (600E) 1pcs/bag
07-0817  |Battery tray (600E) 07-0817 |Hijh%e (600E) Battery tray (600E) 1pcs/bag
07-0832  [Main frame upper set (600E) 07-0832Z | 4% (600E) Main frame upper set (600E) 2pcs/bag
07-0835  |Frame spacer rear (600E) 07-0835 ) s (600E)  [Frame spacer rear (600E) 1pcs/bag
60-10195 |Ball bearing 10x19x5 60-10195 |#ifi& Ball bearing 10x19x5 4pcs/bag
60-3095 |Ball bearing 3x9x5 60-3095  |dHifi& Ball bearing 3x9x5 2pcs/bag
60-8165 [Ball bearing 8x16x5 60-8165 |ifiizk Ball bearing 8x16x5 2pcs/bag
61-4083  |Flanged bearing 4x8x3 61-4083 |fHilHhx Flanged bearing 4x8x3 5pcs/bag
79-0308  |Button Head BoltM3x8 79-0308 |EkKLIELZM3%8 Button Head BoltM3x8 10pcs/bag
80-0308 |Cap head Bolt M3x8 80-0308 |k IEL2ZM3+8 Cap head Bolt M3x8 10pcs/bag
80-0312 |Cap head Bolt M3x12 80-0312 |#f k22 M3*12 Cap head Bolt M3x12 10pcs/bag

80-0322 |Cap head Bolt M3x22 80-0322 | #f ki 22M3+22 Cap head Bolt M3x22 10pcs/bag
80-0340 |Cap head Bolt M3x40 80-0340 [#f ki £2M3%40 Cap head Bolt M3x40 10pcs/bag
81-0316 [Set screw3x16 81-0316 [HlK3*16 Set screw3x16 10pcs/bag
82-3201 |Washer 82-3201 |#u[E[3. 2%10%1. 2 Washer 10pcs/bag
90-0302 [Hexagonal nut3x2.5 90-0302 [#2RFE Hexagonal nut3x2.5 10pcs/bag
91-0003 [Nylong nutM3 91-0003 [#EF}£=2 Nylong nutM3 10pcs/bag
95-0310  |Self tapping BoltM3x10 05-0310 |45 22M3+10 Self tapping BoltM3x10 10pcs/bag
80-0316 |Cap head screw M3x16 80-0316 |k IEL£2M3*16 Cap head screw M3x16 10pcs/bag




02-1853S

82-3201

02-0823A

02-0826 02-0823B

80-2508

91-0003

02-0814

02-0813

£ a———80-2508



Part No. Part Description Order No. A Order Description Remark
02-0813  |Tail boom brace terminal 02-0813S )24 A 1k Tail boom brace connectors w, bolts 4 pcs/bag
02-0814  |Tail boom brace 530mm 02-0814S |44 ;;grr?r?m brace w, connectors 2 pcs/bag

02-0823AB [Tail boom support clamp | 02-0823AB |7k )2 3 Jais £ ik, Tail boom support clamp 1 pcs/bag
02-0853  |Canopy rubber grommets 02-0853 |vA T [l SEAG B Canopy rubber grommets 10 pcs/bag
02-1852  |Canopy window 02-1853S |¥klSLE (3D) Canopy plastic 1 pcs/bag
02-1853  [Cabin 02-1853S |¥E%|LE (3D) Canopy Plastic 1 pcs/bag
05-0825  |Horizontal fin 05-0825 |/ F R Horizontal fin 1 pcs/bag
07-0816 |Vertical fin 07-0816 [T H e Vertical fin 1 pesibag
80-0330  [Cap Head Bolt M3x30 80-0330 | #h L £2M3%30 Cap Head Bolt M3x30 10 pcs/bag
80-2508  [Cap Head Bolt M2.5x8 80-2508 | #FkuHL2M2. 548 Cap Head Bolt M2.5x8 10 pcs/bag
82-3201  |Washer 82-3201 |FJE3. 2%10%1. 2 Washer 10pcs/bag
91-0003  |Nylon nut M3 91-0003 [izht=2 Nylon nut M3 10pcs/bag
95-2606  [self tapping bolt 02-1853S |¥Ek|3LE (3D) Canopy plastic(3D) 1 pcs/bag




07-0912

40-205

95-2516
02-0918 82-2507




Part No. Part Description Order No. g Order Description Remark
02-0701  [Stainless link ball 02-0701 |EkuH Stainless link ball 10 pcs/bag
02-0709  |Ball links 02-0709 |EkurfzuA Ball links 10 pcs/bag
02-0918  [Servo nuts 02-0918 |feHLIEERE Servo nuts 5 pcs/bag
05-0907  [A-arm 07-8907Z (A% Ak Q—Barm & A-arm base set w, 1 set/bag
05-0910  [A-arm Collar Provide w, 07-8907Z
07-0607  |Main shaft (600E) 07-0607 |¥#%li (600e) |Main shaft (600E) 1 pes/bag
07-0901  [Collar Provide w, 07-0909S
07-0903  |I-Lever 07-0903S |T##k I-Lever w, BB (alu) 1 pes/bag
07-0905  [Collar Provide w, 07-0909S
07-0906  [A-arm base 07-8907Z |N& Rk gsrm & A-arm base set w, 1 set/bag
07-0909  |Elevator arm shaft 07-0909s [ &) Elevator arm shaft w, collars 1 set/bag
07-0912  [T-lever set plastic 07-0912 |#IT B T-lever set plastic 2 pcs/bag
40-2015  [Link 2X16 detail ref to first page
40-2025  [Link 2X25 detail ref to first page
40-2030  [Link 2X30 detail ref to first page
40-2045 Link 2X45 E-LG-03 [i&EFT4H Control rod Set (600E) detail ref to first page
40-2055  [Llink 2X55 detail ref to first page
40-2065  [Link 2X65 detail ref to first page
40-2135  [Link 2X135 detail ref to first page
61-3062  [Flanged bearing 3x6x2 61-3062 | gk Flanged bearing 3x6x2 4 pcs/bag
79-0306  |Button head Bolt 3x6 79-0306 [EksLiZz2M3+6  |Button head Bolt 3x6 10 pcs/bag
80-0208  [Cap Head Bolt M2x8 80-0208 |{#i@iuzzzM2+8  |Cap Head Bolt M2x8 10 pcs/bag
80-0220  [Cap Head Bolt M2x20 80-0220 |#f:LizzM2+20 |Cap Head Bolt M2x20 10 pcs/bag
81-0404  [Set Screw 81-0404 |HlK4*4 Set Screw 10 pcs/bag
82-2578  |washer 2.7x7x0.8 82-2578 |#[E|2. 7%7x0.8 |washer 2.7x7x0.8 10 pcs/bag
95-2516  [Self Tapping Bolt 2.5x16 95-2516 |%klE£22. 5+16 |Self Tapping Bolt 2.5x16 10 pcs/bag




	2.pdf
	2.pdf
	bolts&nuts


	6.pdf
	207

	10.pdf
	02-8802

	600e 3.pdf
	02-0205

	600e 6.pdf
	02-0813

	600e2.pdf
	02-0205

	600e5.pdf
	02-0813

	600e2.pdf
	02-0205

	600e5.pdf
	02-0813

	600e2.pdf
	02-0205




